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13.000 GHz 18.000 GHz 1.000 MHz 16.33409 GHz -35.79 dBm -22.79 dBb 13.000 GHz 18.000 GHz 1.000 MHz 16.39909 GHz -35.70 dBm -22.70 dB
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SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
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[SBpurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 917.83358 MHz -43.86 dém -30.86 dB 30.000 MHz 1.000 GHz 1.000 MHz 981.82159 MHz -43.89 dém -30.89 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -44.04 dem -31.04 d& 1.000 GHz 1.700 GHz 1.000 MHz 1.63301 GHz -44.40 deém -31.40 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.98770 GHz -43.33 dém -30.33 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.98286 GHz -43.66 dBm -30.66 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.86443 GHz -38.24 dém -25.24 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.86843 GHz -38.36 dBm -25.36 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.64279 GHz -29.43 dem -26.43 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.70179 GHz -39.54 deém -26.54 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.37118 GHz -36.00 dBm -23.00 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.37284 GHz -36.01 dBm -23.01 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG970213C

LTE Band 66 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 949,34263 MHz -43.91 dem -30.91 dB 30.000 MHz 1.000 GHz 1.000 MHz 916.37931 MHz -43.74 dBm -30.74 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65050 GHz -44.83 dBm -31.83 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.65295 GHz -44.65 dBm -31.65 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.97480 GHz -43.59 dém -30.59 d& 1.790 GHz 3.000 GHz 1.000 MHz 2.97964 GHz -43.21 dém -30.21 d8
3.000 GHz 9.000 GHz 1.000 MHz ©6.84103 GHz -38.27 dem -25.27 d& 3.000 GHz 9.000 GHz 1.000 MHz 6.85393 GHz -38.22 dém -25.22 d&
9.000 GHz 12.000 GHz 1.000 MHz 12.69629 GHz -29.42 dem -26.42 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.66779 GHz -39.51 dém -26.51 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.36326 GHz -35.88 dBm -22.88 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.38659 GHz -35.78 dBm -22.78 dB
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[SBpurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 948.37331 MHz -43.82 dém -30.82 dB 30.000 MHz 1.000 GHz 1.000 MHz 990.54723 MHz -43.88 dBm -30.88 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63616 GHz -44.64 dem -31.64 d& 1.000 GHz 1.700 GHz 1.000 MHz 1.67709 GHz -44.29 deém -31.39 d&
1.790 GHz 3.000 GHz 1.000 MHz 2.98891 GHz -43.49 dBm -30.49 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.99940 GHz -43.41 dBm -30.41 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.84093 GHz -36.20 dém -25.20 d& 3.000 GHz 9.000 GHz 1.000 MHz 6.87343 GHz -38.32 dBm -25.32 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.64779 GHz -29.55 dem -26.55 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.69329 GHz -39.43 deém -26.48 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.36534 GHz -35.96 dBm -22.56 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.37284 GHz -35.81 dBm -22.81 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG970213C

LTE Band 66 / 1.4AMHz
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Middle Channel / 64QAM
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALim Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 945,04953 MHz -35.18 dem -22.18 dB 30.000 MHz 1.000 GHz 1.000 MHz 97648926 MHz -35.19 dBm -22.19 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69528 GHz -37.67 dém -24.67 d& 1.000 GHz 1.700 GHz 1.000 MHz 1.67639 GHz -37.68 dém -24.68 di
1.790 GHz 3.000 GHz 1.000 MHz 2.68490 GHz -35.85 dém -22.85 d8 1.790 GHz 3.000 GHz 1.000 MHz 2.71151 GHz -35.93 dém -22.93 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92742 GHz -32.87 dém -19.87 d8 3.000 GHz 9.000 GHz 1.000 MHz 6.95842 GHz -32.95 dBm -19.95 d8
9.000 GHz 12.000 GHz 1.000 MHz 11.20647 GHz -23.71 dem -20.71 d& 9.000 GHz 13.000 GHz 1.000 MHz 11.22797 GHz -32.91 dém -20.91 de
13.000 GHz 18.000 GHz 1.000 MHz 16.29327 GHz -32.84 dBm -15.84 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.88238 GHz -32.93 dBm -19.93 dB
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30.000 MHz 1.000 GHz 1.000 MHz 996.84908 MHz -35.11 dBm -22.11 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64770 GHz -37.63 dem -24.63 d&
1.790 GHz 3.000 GHz 1.000 MHz 2.68530 GHz -35.91 dBm -22.91 dB
3.000 GHz 9.000 GHz 1.000 MHz £.95942 GHz -32.72 dBm -19.72 dB
9.000 GHz 12.000 GHz 1.000 MHz 11.19808 GHz -23.78 dem -20.78 de
13.000 GHz 18.000 GHz 1.000 MHz 16.26244 GHz -32.93 dBm -19.93 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG970213C

LTE Band 66 / 3MHz
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Middle Channel / 64QAM
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALim Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 90426037 MHz -35.16 dem -22.16 dB 30.000 MHz 1.000 GHz 1.000 MHz 860,35782 MHz -35.14 dBm -22.14 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65260 GHz -37.64 dém -24.64 d& 1.000 GHz 1.700 GHz 1.000 MHz 1.58718 GHz -37.45 dam -24.46 dg
1.790 GHz 3.000 GHz 1.000 MHz 2.75707 GHz -35.89 dém -22.89 d& 1.790 GHz 3.000 GHz 1.000 MHz 2.72361 GHz -36.00 dém -23.00 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.93192 GHz -32.81 dém -19.81 d8 3.000 GHz 9.000 GHz 1.000 MHz 6.95192 GHz -32.85 dBm -19.85 d8
9.000 GHz 12.000 GHz 1.000 MHz 11.19848 GHz -23.84 dem -20.84 d& 9.000 GHz 13.000 GHz 1.000 MHz 11.23747 GHz -32.20 deém -20.80 de
13.000 GHz 18.000 GHz 1.000 MHz 16.30868 GHz -33.06 dBm -20.06 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.26619 GHz -33.03 dBm -20.03 dB
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30.000 MHz 1.000 GHz 1.000 MHz 987.15392 MHz -35.13 dém -22.13 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69388 GHz -37.66 dem -24.66 d&
1.790 GHz 3.000 GHz 1.000 MHz 2.70748 GHz -35.74 dBm -22.74 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.90592 GHz -32.90 dBm -19.90 d&
9.000 GHz 12.000 GHz 1.000 MHz 11.192098 GHz -23.81 dem -20.81 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.29535 GHz -32.74 dBm -19.74 dB
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30.000 MHz 1.000 GHz 1.000 MHz 998.78B11 MHz -43.73 dBm -30.73 dB 30.000 MHz 1.000 GHz 1.000 MHz 987.63868 MHz -43.68 dBm -30.68 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.61272 GHz -44.50 dém -31.60 di 1.000 GHz 1.700 GHz 1.000 MHz 1.67464 GHz -44.41 dBm -31.41 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.99778 GHz -43.57 dém -30.57 dé 1.790 GHz 3.000 GHz 1.000 MHz 2.99375 GHz -43.42 dém -30.42 de
3.000 GHz 9.000 GHz 1.000 MHz 5.87143 GHz -38.20 dBm -25.20 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85393 GHz -38.14 dBm -25.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68379 GHz -39.41 dém -26.41 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.66479 GHz -39.28 dem -26.28 dB
13.000 GHz 16.000 GHz 1.000 MHz 16.40492 GHz -35.69 dém -22.69 d 13.000 GHz 18.000 GHz 1.000 MHz 15.77206 GHz -35.84 dBm -22.84 dB
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30.000 MHz 1.000 GHz 1.000 MHz 578.42829 MHz -43.71 dBm -30.71 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68058 GHz -44.65 dim -31.65 d&
1.790 GHz 3.000 GHz 1.000 MHz 2.98206 GHz -43.51 dém -30.51 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.84593 GHz -38.12 dBm -25.12 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.75328 GHz -39.33 dém -26.33 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.40201 GHz -35.84 dém -22.84 di
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L L

Date: 23,JUL.2019 1511421

L JL

Date: 23.JUL.2019 15:28:29

Spectr = spectrum L
Ref Level 0.00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0.00 dém  Offset 14.50 db Mode Auto Swesp
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
| Limit ¢heck | Limit ¢heck I
-10 ddfe—$PURIOUS_LINE AR PARS -10 ddfiR —$PURIOUS_LINE_AB pARS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 der -20 dém
-20 der -30 dBém
40 de iy M— prmemmn N || 40 dem poiel o s A
J e ol — TP S, o
.50 dB 50 dBm
-60 dB -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dbm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALim Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 973.09595 MHz -44.05 dem -31.05 dB 30.000 MHz 1.000 GHz 1.000 MHz 951,268186 MHz -43.84 dBm -30.84 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69808 GHz -44.55 deém -31.55 d& 1.000 GHz 1.700 GHz 1.000 MHz 1.68373 GHz -44.32 dém -31.32 d&
1.790 GHz 3.000 GHz 1.000 MHz 2.94940 GHz -43.36 dém -30.36 d& 1.790 GHz 3.000 GHz 1.000 MHz 2.96553 GHz -43.65 dém -30.65 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.85093 GHz -38.21 dém -25.21 d8 3.000 GHz 9.000 GHz 1.000 MHz 6.85993 GHz -38.16 dém -25.16 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.60930 GHz -29.40 dem -26.40 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.66579 GHz -39.47 deém -26.47 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.78123 GHz -35.78 dBm -22.78 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.39868 GHz -35.76 dBm -22.76 dB
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30.000 MHz 1.000 GHz 1.000 MHz 966.79410 MHz -43.81 dém -30.81 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67394 GHz -44.67 dem -31.67 d&
1.790 GHz 3.000 GHz 1.000 MHz 1.79020 GHz -36.35 dBm -23.35 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.85143 GHz -36.18 dém -25.18 d&
9.000 GHz 12.000 GHz 1.000 MHz 12.67179 GHz -29.43 dem -26.43 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.38826 GHz -35.87 dBm -22.87 dB
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SPORTON LAB.

FCC RF Test Report
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LTE Band 66 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALim Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 943.52574 MHz -44.03 dem -31.03 dB 30.000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -43.61 dBm -30.81 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -41.39 dém -28.3% de 1.000 GHz 1.700 GHz 1.000 MHz 1.66134 GHz -44.43 dam -31.48 d&
1.790 GHz 3.000 GHz 1.000 MHz 2.98327 GHz -43.50 dém -30.50 d& 1.790 GHz 3.000 GHz 1.000 MHz 2.99335 GHz -43.61 dém -30.61 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.85543 GHz -37.89 dém -24.89 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85443 GHz -38.13 dBm -25.13 d8
9.000 GHz 12.000 GHz 1.000 MHz 12.78978 GHz -29.51 dem -26.51 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.64729 GHz -39.41 dém -26.41 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.39243 GHz -35.76 dBm -22.76 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.39993 GHz -35.67 dBm -22.67 dB
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LTE Band 66 / 20MHz
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Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0015
40 Normal Voltage 0.0017
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0012

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0007
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0011

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0007

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0006
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0010
40 Normal Voltage 0.0011
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0003

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0003
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0001

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Top Antenna

LTE Band 4 /1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.32 -63.98 -13 -50.98 -79.15 -70.86 5.60 12.48 H
5130.48 -60.23 -13 -47.23 -80.32 -65.91 7.10 12.78 H
Lowest 6840.64 -52.95 -13 -39.95 -77.84 -56.34 8.38 11.77 H
3420.32 -64.02 -13 -51.02 -79.23 -70.90 5.60 12.48 V
5130.48 -59.90 -13 -46.90 -80.42 -65.58 7.10 12.78 V
6840.64 -56.15 -13 -43.15 -81.27 -59.54 8.38 11.77 V
3463.74 -63.99 -13 -50.99 -79.61 -70.84 5.65 12.50 H
5195.61 -60.84 -13 -47.84 -81.01 -66.51 7.13 12.80 H
Middle 6927.48 -50.32 -13 -37.32 -75.62 -53.72 8.40 11.80 H
3463.74 -63.88 -13 -50.88 -79.53 -70.73 5.65 12.50 V
5195.61 -59.96 -13 -46.96 -80.58 -65.63 7.13 12.80 V
6927.48 -55.47 -13 -42.47 -80.88 -58.87 8.40 11.80 V
3507.52 -63.52 -13 -50.52 -79.58 -70.36 5.68 12.52 H
5261.28 -61.30 -13 -48.30 -81.03 -66.97 7.15 12.82 H
Highest 7015.04 -48.30 -13 -35.30 -73.95 -51.73 8.42 11.85 H
3507.52 -63.55 -13 -50.55 -79.64 -70.39 5.68 12.52 V
5261.28 -61.56 -13 -48.56 -81.34 -67.23 7.15 12.82 \Y
7015.04 -53.86 -13 -40.86 -79.61 -57.29 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.48 -64.46 -13 -51.46 -79.63 -71.34 5.60 12.48 H
5130.72 -60.56 -13 -47.56 -80.65 -66.24 7.10 12.78 H
6840.96 -53.81 -13 -40.81 -78.70 -57.20 8.38 11.77 H
Lowest 3420.48 -64.36 -13 -51.36 -79.57 -71.24 5.60 12.48 \Y
5130.72 -60.08 -13 -47.08 -80.6 -65.76 7.10 12.78 V
6840.96 -55.96 -13 -42.96 -81.08 -59.35 8.38 11.77 V
3462.48 -64.32 -13 -51.32 -79.94 -71.17 5.65 12.50 H
5193.72 -60.85 -13 -47.85 -81.02 -66.52 7.13 12.80 H
Middle 6924.96 -51.00 -13 -38.00 -76.30 -54.40 8.40 11.80 H
3462.48 -64.24 -13 -51.24 -79.89 -71.09 5.65 12.50 V
5193.72 -60.61 -13 -47.61 -81.23 -66.28 7.13 12.80 V
6924.96 -56.20 -13 -43.20 -81.61 -59.60 8.40 11.80 V
3504.48 -64.10 -13 -51.10 -80.01 -70.94 5.68 12.52 H
5256.72 -61.62 -13 -48.62 -81.26 -67.29 7.15 12.82 H
Highest 7008.96 -48.52 -13 -35.52 -74.11 -51.95 8.42 11.85 H
3504.48 -64.00 -13 -51.00 -79.94 -70.84 5.68 12.52 V
5256.72 -61.65 -13 -48.65 -81.3 -67.32 7.15 12.82 V
7008.96 -55.20 -13 -42.20 -80.81 -58.63 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.68 -64.32 -13 -51.32 -79.49 -71.20 5.60 12.48 H
5131.02 -60.78 -13 -47.78 -80.87 -66.46 7.10 12.78 H
6841.36 -52.88 -13 -39.88 -77.77 -56.27 8.38 11.77 H
Lowest 3420.68 -64.25 -13 -51.25 -79.46 -71.13 5.60 12.48 \Y
5131.02 -60.45 -13 -47.45 -80.97 -66.13 7.10 12.78 V
6841.36 -56.25 -13 -43.25 -81.37 -59.64 8.38 11.77 V
3460.68 -64.28 -13 -51.28 -79.90 -71.13 5.65 12.50 H
5191.02 -60.96 -13 -47.96 -81.13 -66.63 7.13 12.80 H
Middle 6921.36 -51.69 -13 -38.69 -76.90 -55.09 8.40 11.80 H
3460.68 -64.41 -13 -51.41 -80.06 -71.26 5.65 12.50 V
5191.02 -60.06 -13 -47.06 -80.68 -65.73 7.13 12.80 V
6921.36 -55.98 -13 -42.98 -81.33 -59.38 8.40 11.80 V
3500.68 -63.94 -13 -50.94 -79.85 -70.78 5.68 12.52 H
5251.02 -61.45 -13 -48.45 -81.09 -67.12 7.15 12.82 H
Highest 7001.36 -48.64 -13 -35.64 -74.26 -52.07 8.42 11.85 H
3500.68 -64.20 -13 -51.20 -80.14 -71.04 5.68 12.52 V
5251.02 -61.78 -13 -48.78 -81.43 -67.45 7.15 12.82 V
7001.36 -55.09 -13 -42.09 -80.73 -58.52 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B3 of B32

TEL : +86-755-86379589
FAX: +86-755-86379595
FCC ID : 2ABZ2-EE133

Report Issued Date : Aug. 28, 2019

Report Version

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 4/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.18 -64.05 -13 -51.05 -79.22 -70.93 5.60 12.48 H
5131.77 -60.27 -13 -47.27 -80.36 -65.95 7.10 12.78 H
Lowest 6842.36 -53.32 -13 -40.32 -78.21 -56.71 8.38 11.77 H
3421.18 -64.29 -13 -51.29 -79.5 -71.17 5.60 12.48 \Y
5131.77 -59.93 -13 -46.93 -80.45 -65.61 7.10 12.78 V
6842.36 -56.16 -13 -43.16 -81.28 -59.55 8.38 11.77 V
3456.18 -64.03 -13 -51.03 -79.50 -70.88 5.65 12.50 H
5184.27 -60.52 -13 -47.52 -80.67 -66.19 7.13 12.80 H
Middle 6912.36 -50.68 -13 -37.68 -75.89 -54.08 8.40 11.80 H
3456.18 -63.92 -13 -50.92 -79.42 -70.77 5.65 12.50 V
5184.27 -60.08 -13 -47.08 -80.68 -65.75 7.13 12.80 V
6912.36 -55.68 -13 -42.68 -81.03 -59.08 8.40 11.80 V
3491.18 -64.14 -13 -51.14 -80.05 -70.98 5.68 12.52 H
5236.77 -61.39 -13 -48.39 -81.21 -67.06 7.15 12.82 H
Highest 6982.36 -48.94 -13 -35.94 -74.47 -52.37 8.42 11.85 H
3491.18 -63.98 -13 -50.98 -79.92 -70.82 5.68 12.52 V
5236.77 -61.32 -13 -48.32 -81.3 -66.99 7.15 12.82 V
6982.36 -55.61 -13 -42.61 -81.18 -59.04 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.68 -64.22 -13 -51.22 -79.39 -71.10 5.60 12.48 H
5132.52 -60.56 -13 -47.56 -80.65 -66.24 7.10 12.78 H
Lowest 6843.36 -53.56 -13 -40.56 -78.45 -56.95 8.38 11.77 H
3421.68 -64.24 -13 -51.24 -79.45 -71.12 5.60 12.48 \Y
5132.52 -60.25 -13 -47.25 -80.77 -65.93 7.10 12.78 V
6843.36 -56.39 -13 -43.39 -81.51 -59.78 8.38 11.77 V
3451.68 -64.36 -13 -51.36 -79.83 -71.21 5.65 12.50 H
5177.52 -60.81 -13 -47.81 -80.96 -66.48 7.13 12.80 H
Middle 6903.36 -51.61 -13 -38.61 -76.73 -55.01 8.40 11.80 H
3451.68 -64.02 -13 -51.02 -79.52 -70.87 5.65 12.50 V
5177.52 -60.24 -13 -47.24 -80.84 -65.91 7.13 12.80 V
6903.36 -56.22 -13 -43.22 -81.5 -59.62 8.40 11.80 V
3481.68 -64.28 -13 -51.28 -80.04 -71.12 5.68 12.52 H
5222.52 -60.90 -13 -47.90 -80.90 -66.57 7.15 12.82 H
Highest 6963.36 -47.49 -13 -34.49 -72.94 -50.92 8.42 11.85 H
3481.68 -64.24 -13 -51.24 -80.04 -71.08 5.68 12.52 V
5222.52 -61.25 -13 -48.25 -81.55 -66.92 7.15 12.82 V
6963.36 -54.95 -13 -41.95 -80.47 -58.38 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3422.18 -64.36 -13 -51.36 -79.53 -71.24 5.60 12.48 H
5133.27 -60.47 -13 -47.47 -80.56 -66.15 7.10 12.78 H
6844.36 -52.28 -13 -39.28 -77.17 -55.67 8.38 11.77 H
Lowest 3422.18 -64.28 -13 -51.28 -79.49 -71.16 5.60 12.48 \Y
5133.27 -60.29 -13 -47.29 -80.81 -65.97 7.10 12.78 V
6844.36 -56.45 -13 -43.45 -81.57 -59.84 8.38 11.77 V
3447.18 -64.16 -13 -51.16 -79.63 -71.01 5.65 12.50 H
5170.77 -60.56 -13 -47.56 -80.69 -66.23 7.13 12.80 H
Middle 6894.36 -52.29 -13 -39.29 -77.42 -55.69 8.40 11.80 H
3447.18 -64.11 -13 -51.11 -79.61 -70.96 5.65 12.50 V
5170.77 -59.80 -13 -46.80 -80.38 -65.47 7.13 12.80 V
6894.36 -55.75 -13 -42.75 -81.04 -59.15 8.40 11.80 V
3472.18 -64.35 -13 -51.35 -79.97 -71.19 5.68 12.52 H
5208.27 -60.92 -13 -47.92 -80.91 -66.59 7.15 12.82 H
Highest 6944.36 -49.63 -13 -36.63 -75.00 -53.06 8.42 11.85 H
3472.18 -63.99 -13 -50.99 -79.64 -70.83 5.68 12.52 V
5208.27 -60.53 -13 -47.53 -80.82 -66.20 7.15 12.82 V
6944.36 -55.77 -13 -42.77 -81.23 -59.20 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Bottom Antenna

LTE Band 4 /1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.32 -64.28 -13 -51.28 -79.45 -71.16 5.60 12.48 H
5130.48 -60.67 -13 -47.67 -80.76 -66.35 7.10 12.78 H
Lowest 6840.64 -53.61 -13 -40.61 -78.50 -57.00 8.38 11.77 H
3420.32 -63.90 -13 -50.90 -79.11 -70.78 5.60 12.48 \Y
5130.48 -60.13 -13 -47.13 -80.65 -65.81 7.10 12.78 V
6840.64 -56.36 -13 -43.36 -81.48 -59.75 8.38 11.77 V
3463.74 -64.02 -13 -51.02 -79.64 -70.87 5.65 12.50 H
5195.61 -60.72 -13 -47.72 -80.89 -66.39 7.13 12.80 H
Middle 6927.48 -50.43 -13 -37.43 -75.73 -53.83 8.40 11.80 H
3463.74 -64.04 -13 -51.04 -79.69 -70.89 5.65 12.50 V
5195.61 -60.23 -13 -47.23 -80.85 -65.90 7.13 12.80 V
6927.48 -55.74 -13 -42.74 -81.15 -59.14 8.40 11.80 V
3507.52 -63.73 -13 -50.73 -79.79 -70.57 5.68 12.52 H
5261.28 -61.66 -13 -48.66 -81.39 -67.33 7.15 12.82 H
Highest 7015.04 -47.66 -13 -34.66 -73.31 -51.09 8.42 11.85 H
3507.52 -63.44 -13 -50.44 -79.53 -70.28 5.68 12.52 V
5261.28 -61.64 -13 -48.64 -81.42 -67.31 7.15 12.82 V
7015.04 -54.86 -13 -41.86 -80.61 -58.29 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 4/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.48 -64.24 -13 -51.24 -79.41 -71.12 5.60 12.48 H
5130.72 -60.51 -13 -47.51 -80.60 -66.19 7.10 12.78 H
Lowest 6840.96 -54.42 -13 -41.42 -79.31 -57.81 8.38 11.77 H
3420.48 -63.75 -13 -50.75 -78.96 -70.63 5.60 12.48 \Y
5130.72 -60.08 -13 -47.08 -80.6 -65.76 7.10 12.78 V
6840.96 -56.27 -13 -43.27 -81.39 -59.66 8.38 11.77 V
3462.48 -63.67 -13 -50.67 -79.29 -70.52 5.65 12.50 H
5193.72 -60.83 -13 -47.83 -81.00 -66.50 7.13 12.80 H
Middle 6924.96 -50.81 -13 -37.81 -76.11 -54.21 8.40 11.80 H
3462.48 -64.09 -13 -51.09 -79.74 -70.94 5.65 12.50 V
5193.72 -60.29 -13 -47.29 -80.91 -65.96 7.13 12.80 V
6924.96 -55.37 -13 -42.37 -80.78 -58.77 8.40 11.80 V
3504.48 -64.01 -13 -51.01 -79.92 -70.85 5.68 12.52 H
5256.72 -61.55 -13 -48.55 -81.19 -67.22 7.15 12.82 H
Highest 7008.96 -48.02 -13 -35.02 -73.61 -51.45 8.42 11.85 H
3504.48 -64.06 -13 -51.06 -80 -70.90 5.68 12.52 V
5256.72 -61.69 -13 -48.69 -81.34 -67.36 7.15 12.82 V
7008.96 -54.34 -13 -41.34 -79.95 -57.77 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 4 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.68 -63.94 -13 -50.94 -79.11 -70.82 5.60 12.48 H
5131.02 -60.50 -13 -47.50 -80.59 -66.18 7.10 12.78 H
Lowest 6841.36 -53.15 -13 -40.15 -78.04 -56.54 8.38 11.77 H
3420.68 -63.83 -13 -50.83 -79.04 -70.71 5.60 12.48 \Y
5131.02 -60.23 -13 -47.23 -80.75 -65.91 7.10 12.78 V
6841.36 -56.08 -13 -43.08 -81.2 -59.47 8.38 11.77 V
3460.68 -63.91 -13 -50.91 -79.53 -70.76 5.65 12.50 H
5191.02 -60.25 -13 -47.25 -80.42 -65.92 7.13 12.80 H
Middle 6921.36 -50.69 -13 -37.69 -75.90 -54.09 8.40 11.80 H
3460.68 -63.93 -13 -50.93 -79.58 -70.78 5.65 12.50 V
5191.02 -60.16 -13 -47.16 -80.78 -65.83 7.13 12.80 V
6921.36 -55.67 -13 -42.67 -81.02 -59.07 8.40 11.80 V
3500.68 -63.46 -13 -50.46 -79.37 -70.30 5.68 12.52 H
5251.02 -61.23 -13 -48.23 -80.87 -66.90 7.15 12.82 H
Highest 7001.36 -47.40 -13 -34.40 -73.02 -50.83 8.42 11.85 H
3500.68 -63.80 -13 -50.80 -79.74 -70.64 5.68 12.52 V
5251.02 -61.33 -13 -48.33 -80.98 -67.00 7.15 12.82 V
7001.36 -53.49 -13 -40.49 -79.13 -56.92 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B9 of B32

TEL : +86-755-86379589
FAX: +86-755-86379595
FCC ID : 2ABZ2-EE133

Report Issued Date : Aug. 28, 2019

Report Version

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 4/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.18 -64.33 -13 -51.33 -79.50 -71.21 5.60 12.48 H
5131.77 -60.49 -13 -47.49 -80.58 -66.17 7.10 12.78 H
6842.36 -54.13 -13 -41.13 -79.02 -57.52 8.38 11.77 H
Lowest 3421.18 -64.34 -13 -51.34 -79.55 -71.22 5.60 12.48 \Y
5131.77 -59.91 -13 -46.91 -80.43 -65.59 7.10 12.78 V
6842.36 -56.56 -13 -43.56 -81.68 -59.95 8.38 11.77 V
3456.18 -64.51 -13 -51.51 -79.98 -71.36 5.65 12.50 H
5184.27 -61.11 -13 -48.11 -81.26 -66.78 7.13 12.80 H
Middle 6912.36 -51.92 -13 -38.92 -77.13 -55.32 8.40 11.80 H
3456.18 -64.46 -13 -51.46 -79.96 -71.31 5.65 12.50 V
5184.27 -60.48 -13 -47.48 -81.08 -66.15 7.13 12.80 V
6912.36 -56.36 -13 -43.36 -81.71 -59.76 8.40 11.80 V
3491.18 -64.17 -13 -51.17 -80.08 -71.01 5.68 12.52 H
5236.77 -61.56 -13 -48.56 -81.38 -67.23 7.15 12.82 H
Highest 6982.36 -49.34 -13 -36.34 -74.87 -52.77 8.42 11.85 H
3491.18 -64.01 -13 -51.01 -79.95 -70.85 5.68 12.52 V
5236.77 -61.59 -13 -48.59 -81.57 -67.26 7.15 12.82 V
6982.36 -55.75 -13 -42.75 -81.32 -59.18 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 4/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.68 -64.61 -13 -51.61 -79.78 -71.49 5.60 12.48 H
5132.52 -60.95 -13 -47.95 -81.04 -66.63 7.10 12.78 H
Lowest 6843.36 -54.44 -13 -41.44 -79.33 -57.83 8.38 11.77 H
3421.68 -64.36 -13 -51.36 -79.57 -71.24 5.60 12.48 \Y
5132.52 -60.46 -13 -47.46 -80.98 -66.14 7.10 12.78 V
6843.36 -56.68 -13 -43.68 -81.8 -60.07 8.38 11.77 V
3451.68 -64.49 -13 -51.49 -79.96 -71.34 5.65 12.50 H
5177.52 -60.88 -13 -47.88 -81.03 -66.55 7.13 12.80 H
Middle 6903.36 -52.88 -13 -39.88 -78.00 -56.28 8.40 11.80 H
3451.68 -64.59 -13 -51.59 -80.09 -71.44 5.65 12.50 V
5177.52 -60.43 -13 -47.43 -81.03 -66.10 7.13 12.80 V
6903.36 -56.30 -13 -43.30 -81.58 -59.70 8.40 11.80 V
3481.68 -64.06 -13 -51.06 -79.82 -70.90 5.68 12.52 H
5222.52 -61.22 -13 -48.22 -81.22 -66.89 7.15 12.82 H
Highest 6963.36 -49.03 -13 -36.03 -74.48 -52.46 8.42 11.85 H
3481.68 -64.40 -13 -51.40 -80.2 -71.24 5.68 12.52 V
5222.52 -61.28 -13 -48.28 -81.58 -66.95 7.15 12.82 V
6963.36 -56.14 -13 -43.14 -81.66 -59.57 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 4/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3422.18 -64.51 -13 -51.51 -79.68 -71.39 5.60 12.48 H
5133.27 -60.62 -13 -47.62 -80.71 -66.30 7.10 12.78 H
Lowest 6844.36 -52.89 -13 -39.89 -77.78 -56.28 8.38 11.77 H
3422.18 -64.37 -13 -51.37 -79.58 -71.25 5.60 12.48 \Y
5133.27 -60.55 -13 -47.55 -81.07 -66.23 7.10 12.78 V
6844.36 -56.62 -13 -43.62 -81.74 -60.01 8.38 11.77 V
3447.18 -64.59 -13 -51.59 -80.06 -71.44 5.65 12.50 H
5170.77 -60.94 -13 -47.94 -81.07 -66.61 7.13 12.80 H
Middle 6894.36 -52.51 -13 -39.51 -77.64 -55.91 8.40 11.80 H
3447.18 -64.27 -13 -51.27 -79.77 -71.12 5.65 12.50 V
5170.77 -60.33 -13 -47.33 -80.91 -66.00 7.13 12.80 V
6894.36 -56.42 -13 -43.42 -81.71 -59.82 8.40 11.80 V
3472.18 -64.34 -13 -51.34 -79.96 -71.18 5.68 12.52 H
5208.27 -61.36 -13 -48.36 -81.35 -67.03 7.15 12.82 H
Highest 6944.36 -50.23 -13 -37.23 -75.60 -53.66 8.42 11.85 H
3472.18 -64.20 -13 -51.20 -79.85 -71.04 5.68 12.52 V
5208.27 -60.24 -13 -47.24 -80.53 -65.91 7.15 12.82 V
6944.36 -55.99 -13 -42.99 -81.45 -59.42 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

Top Antenna

LTE Band 12/ 1.4MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1398.14 -66.85 -13 -53.85 -76.26 -70.08 3.98 9.36 H
2097.21 -65.71 -13 -52.71 -78.44 -69.26 4.85 10.55 H
2796.28 -64.91 -13 -51.91 -78.66 -69.84 5.50 12.58 H
Lowest 1398.14 -66.94 -13 -53.94 -76.27 -70.17 3.98 9.36 \Y
2097.21 -65.83 -13 -52.83 -78.49 -69.38 4.85 10.55 V
2796.28 -64.51 -13 -51.51 -78.97 -69.44 5.50 12.58 V
1413.74 -67.17 -13 -54.17 -76.62 -70.42 4.00 9.40 H
2120.61 -65.99 -13 -52.99 -78.97 -69.56 4.88 10.60 H
Middle 2827.48 -64.71 -13 -51.71 -78.63 -69.64 5.52 12.60 H
1413.74 -66.74 -13 -53.74 -76.15 -69.99 4.00 9.40 V
2120.61 -66.00 -13 -53.00 -78.89 -69.57 4.88 10.60 V
2827.48 -64.39 -13 -51.39 -78.92 -69.32 5.52 12.60 V
1429.34 -67.00 -13 -54.00 -76.49 -70.17 4.10 9.42 H
2144.01 -65.39 -13 -52.39 -78.62 -68.97 4.90 10.63 H
Highest 2858.68 -64.67 -13 -51.67 -78.91 -69.59 5.55 12.62 H
1429.34 -67.28 -13 -54.28 -76.67 -70.45 4.10 9.42 V
2144.01 -65.89 -13 -52.89 -79.01 -69.47 4.90 10.63 V
2858.68 -64.08 -13 -51.08 -78.71 -69.00 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 12 / 3MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1398.3 -67.00 -13 -54.00 -76.41 -70.23 3.98 9.36 H
2097.45 -66.03 -13 -53.03 -78.76 -69.58 4.85 10.55 H
Lowest 2796.6 -65.10 -13 -52.10 -78.85 -70.03 5.50 12.58 H
1398.3 -67.07 -13 -54.07 -76.40 -70.30 3.98 9.36 \Y
2097.45 -66.03 -13 -53.03 -78.69 -69.58 4.85 10.55 V
2796.6 -64.40 -13 -51.40 -78.86 -69.33 5.50 12.58 V
1412.3 -67.10 -13 -54.10 -76.55 -70.35 4.00 9.40 H
2118.45 -65.92 -13 -52.92 -78.90 -69.49 4.88 10.60 H
Middle 2824.6 -65.13 -13 -52.13 -79.05 -70.06 5.52 12.60 H
1412.3 -66.91 -13 -53.91 -76.32 -70.16 4.00 9.40 V
2118.45 -65.87 -13 -52.87 -78.76 -69.44 4.88 10.60 V
2824.6 -64.24 -13 -51.24 -78.77 -69.17 5.52 12.60 V
1426.3 -67.15 -13 -54.15 -76.64 -70.32 4.10 9.42 H
2139.45 -65.71 -13 -52.71 -78.94 -69.29 4.90 10.63 H
Highest 2852.6 -64.78 -13 -51.78 -79.02 -69.70 5.55 12.62 H
1426.3 -67.09 -13 -54.09 -76.48 -70.26 4.10 9.42 V
2139.45 -65.52 -13 -52.52 -78.64 -69.10 4.90 10.63 V
2852.6 -64.43 -13 -51.43 -79.06 -69.35 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 12 / 5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1398.5 -66.46 -13 -53.46 -75.87 -69.69 3.98 9.36 H

2097.75 -65.63 -13 -52.63 -78.36 -69.18 4.85 10.55 H

Lowest 2797 -64.69 -13 -51.69 -78.44 -69.62 5.50 12.58 H
1398.5 -66.50 -13 -53.50 -75.83 -69.73 3.98 9.36 \Y

2097.75 -65.55 -13 -52.55 -78.21 -69.10 4.85 10.55 V

2797 -64.14 -13 -51.14 -78.60 -69.07 5.50 12.58 V

1410.5 -66.93 -13 -53.93 -76.38 -70.18 4.00 9.40 H

2115.75 -65.94 -13 -52.94 -78.92 -69.51 4.88 10.60 H

Middle 2821 -64.86 -13 -51.86 -78.77 -69.79 5.52 12.60 H
1410.5 -67.07 -13 -54.07 -76.48 -70.32 4.00 9.40 V

2115.75 -66.09 -13 -53.09 -78.98 -69.66 4.88 10.60 V

2821 -64.14 -13 -51.14 -78.66 -69.07 5.52 12.60 V

1422.5 -66.87 -13 -53.87 -76.36 -70.04 4.10 9.42 H

2133.75 -65.27 -13 -52.27 -78.48 -68.85 4.90 10.63 H

Highest 2845 -64.60 -13 -51.60 -78.83 -69.52 5.55 12.62 H
1422.5 -66.99 -13 -53.99 -76.38 -70.16 4.10 9.42 V

2133.75 -65.76 -13 -52.76 -78.86 -69.34 4.90 10.63 V

2845 -64.07 -13 -51.07 -78.69 -68.99 5.55 12.62 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 12/ 10MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1399 -66.44 -13 -53.44 -75.85 -69.67 3.98 9.36 H

2098.5 -64.74 -13 -51.74 -77.47 -68.29 4.85 10.55 H

Lowest 2798 -64.36 -13 -51.36 -78.12 -69.29 5.50 12.58 H
1399 -65.98 -13 -52.98 -75.31 -69.21 3.98 9.36 \Y

2098.5 -65.30 -13 -52.30 -77.96 -68.85 4.85 10.55 V

2798 -63.65 -13 -50.65 -78.12 -68.58 5.50 12.58 V

1406 -67.19 -13 -54.19 -76.64 -70.44 4.00 9.40 H

2109 -66.14 -13 -53.14 -78.87 -69.71 4.88 10.60 H

Middle 2812 -65.04 -13 -52.04 -78.95 -69.97 5.52 12.60 H
1406 -66.85 -13 -53.85 -76.26 -70.10 4.00 9.40 V

2109 -65.97 -13 -52.97 -78.63 -69.54 4.88 10.60 V

2812 -64.26 -13 -51.26 -78.78 -69.19 5.52 12.60 V

1413 -66.43 -13 -53.43 -75.88 -69.60 4.10 9.42 H

2119.5 -64.85 -13 -51.85 -77.83 -68.43 4.90 10.63 H

Highest 2826 -64.31 -13 -51.31 -78.23 -69.23 5.55 12.62 H
1413 -66.58 -13 -53.58 -75.99 -69.75 4.10 9.42 V

2119.5 -64.65 -13 -51.65 -77.54 -68.23 4.90 10.63 V

2826 -63.80 -13 -50.80 -78.33 -68.72 5.55 12.62 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

Top Antenna

LTE Band 13 /5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1554.5 -67.27 -13 -54.27 -76.71 -70.50 3.98 9.36 H

2331.75 -64.68 -13 -51.68 -78.45 -68.23 4.85 10.55 H

Lowest 3109 -63.75 -13 -50.75 -79.50 -68.68 5.50 12.58 H
1554.5 -67.52 -13 -54.52 -76.46 -70.75 3.98 9.36 \Y

2331.75 -65.01 -13 -52.01 -78.80 -68.56 4.85 10.55 V

3109 -64.02 -13 -51.02 -79.62 -68.95 5.50 12.58 V

1559.5 -67.14 -42.15 -24.99 -76.58 -70.39 4.00 9.40 H

2339.25 -65.22 -13 -52.22 -78.94 -68.79 4.88 10.60 H

Middle 3119 -63.79 -13 -50.79 -79.55 -68.72 5.52 12.60 H
1559.5 -67.60 -42.15 -25.45 -76.54 -70.85 4.00 9.40 V

2339.25 -64.78 -13 -51.78 -78.55 -68.35 4.88 10.60 V

3119 -63.67 -13 -50.67 -79.36 -68.60 5.52 12.60 V

1564.5 -67.25 -42.15 -25.10 -76.69 -70.42 4.10 9.42 H

2346.75 -64.10 -13 -51.10 -77.82 -67.68 4.90 10.63 H

Highest 3129 -64.06 -13 -51.06 -79.82 -68.98 5.55 12.62 H
1564.5 -67.71 -42.15 -25.56 -76.65 -70.88 4.10 9.42 V

2346.75 -64.87 -13 -51.87 -78.64 -68.45 4.90 10.63 V

3129 -64.28 -13 -51.28 -79.97 -69.20 5.55 12.62 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 13/ 10MHz / QPSK

. Over SPA S.G. TX Cable | TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1559.5 -67.15 -42.15 -25.00 -76.59 -70.40 4.00 9.40 H
2339.25 -64.61 -13 -51.61 -78.33 -68.18 4.88 10.60 H
Middle 3119 -63.79 -13 -50.79 -79.55 -68.72 5.52 12.60 H
1559.5 -67.98 -42.15 -25.83 -76.92 -71.23 4.00 9.40 \%
2339.25 -65.12 -13 -52.12 -78.89 -68.69 4.88 10.60 vV
3119 -63.99 -13 -50.99 -79.68 -68.92 5.52 12.60 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B18 of B32

TEL : +86-755-86379589
FAX: +86-755-86379595
FCC ID : 2ABZ2-EE133

Report Issued Date : Aug. 28, 2019

Report Version

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG970213C

Top Antenna

LTE Band 17 / 5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1408.68 -66.71 -13 -53.71 -76.16 -69.94 3.98 9.36 H
2113.02 -65.69 -13 -52.69 -78.44 -69.24 4.85 10.55 H
2817.36 -64.78 -13 -51.78 -78.69 -69.71 5.50 12.58 H
Lowest 1408.68 -67.22 -13 -54.22 -76.63 -70.45 3.98 9.36 \Y
2113.02 -65.80 -13 -52.80 -78.48 -69.35 4.85 10.55 V
2817.36 -64.47 -13 -51.47 -78.99 -69.40 5.50 12.58 V
1415.68 -66.81 -13 -53.81 -76.26 -70.06 4.00 9.40 H
2123.58 -65.92 -13 -52.92 -78.90 -69.49 4.88 10.60 H
Middle 2831.36 -64.76 -13 -51.76 -78.84 -69.69 5.52 12.60 H
1415.68 -66.95 -13 -53.95 -76.36 -70.20 4.00 9.40 V
2123.58 -65.85 -13 -52.85 -78.74 -69.42 4.88 10.60 V
2831.36 -64.09 -13 -51.09 -78.67 -69.02 5.52 12.60 V
1422.68 -67.07 -13 -54.07 -76.56 -70.24 4.10 9.42 H
2134.02 -65.36 -13 -52.36 -78.57 -68.94 4.90 10.63 H
Highest 2845.36 -64.82 -13 -51.82 -79.05 -69.74 5.55 12.62 H
1422.68 -67.40 -13 -54.40 -76.79 -70.57 4.10 9.42 V
2134.02 -65.97 -13 -52.97 -79.07 -69.55 4.90 10.63 Vv
2845.36 -64.28 -13 -51.28 -78.90 -69.20 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 17 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1409.18 -66.76 -13 -53.76 -76.21 -69.99 3.98 9.36 H
2113.77 -65.94 -13 -52.94 -78.92 -69.49 4.85 10.55 H
2818.36 -64.68 -13 -51.68 -78.59 -69.61 5.50 12.58 H
Lowest 1409.18 -66.84 -13 -53.84 -76.25 -70.07 3.98 9.36 \Y
2113.77 -66.18 -13 -53.18 -79.07 -69.73 4.85 10.55 V
2818.36 -64.41 -13 -51.41 -78.93 -69.34 5.50 12.58 V
1411.18 -66.97 -13 -53.97 -76.42 -70.22 4.00 9.40 H
2116.77 -65.71 -13 -52.71 -78.69 -69.28 4.88 10.60 H
iddl 2822.36 -64.96 -13 -51.96 -78.87 -69.89 5.52 12.60 H
Middle 1411.18 -67.22 -13 -54.22 -76.63 -70.47 4.00 9.40 V
2116.77 -66.07 -13 -53.07 -78.96 -69.64 4.88 10.60 V
2822.36 -64.10 -13 -51.10 -78.62 -69.03 5.52 12.60 V
1413.18 -66.81 -13 -53.81 -76.26 -69.98 4.10 9.42 H
2119.77 -65.77 -13 -52.77 -78.75 -69.35 4.90 10.63 H
Highest 2826.36 -65.00 -13 -52.00 -78.92 -69.92 5.55 12.62 H
1413.18 -67.12 -13 -54.12 -76.53 -70.29 4.10 9.42 V
2119.77 -65.95 -13 -52.95 -78.84 -69.53 4.90 10.63 V
2826.36 -64.61 -13 -51.61 -79.14 -69.53 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

Top Antenna

LTE Band 66 / 1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.14 -64.01 -13 -51.01 -79.18 -70.89 5.60 12.48 H
5130.21 -61.36 -13 -48.36 -81.45 -67.04 7.10 12.78 H
6840.28 -54.13 -13 -41.13 -79.02 -57.52 8.38 11.77 H
Lowest 3420.14 -62.73 -13 -49.73 -77.94 -69.61 5.60 12.48 \Y
5130.21 -60.94 -13 -47.94 -81.46 -66.62 7.10 12.78 V
6840.28 -56.60 -13 -43.60 -81.72 -59.99 8.38 11.77 V
3488.74 -62.66 -13 -49.66 -78.42 -69.51 5.65 12.50 H
5233.11 -62.20 -13 -49.20 -82.02 -67.87 7.13 12.80 H
Middle 6977.48 -47.58 -13 -34.58 -73.12 -50.98 8.40 11.80 H
3488.74 -60.60 -13 -47.60 -76.4 -67.45 5.65 12.50 V
5233.11 -62.29 -13 -49.29 -82.27 -67.96 7.13 12.80 V
6977.48 -55.66 -13 -42.66 -81.24 -59.06 8.40 11.80 V
3557.34 -63.51 -13 -50.51 -79.84 -70.35 5.68 12.52 H
5336.01 -62.25 -13 -49.25 -82.39 -67.92 7.15 12.82 H
Highest 7114.68 -42.21 -13 -29.21 -68.09 -45.64 8.42 11.85 H
3557.34 -61.47 -13 -48.47 -77.83 -68.31 5.68 12.52 V
5336.01 -62.28 -13 -49.28 -82.61 -67.95 7.15 12.82 V
7114.68 -49.77 -13 -36.77 -76.25 -53.20 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 66 / 3MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.3 -64.36 -13 -51.36 -79.53 -71.24 5.60 12.48 H
5130.45 -61.65 -13 -48.65 -81.74 -67.33 7.10 12.78 H
Lowest 6840.6 -54.13 -13 -41.13 -79.02 -57.52 8.38 11.77 H
3420.3 -64.31 -13 -51.31 -79.52 -71.19 5.60 12.48 \Y
5130.45 -61.10 -13 -48.10 -81.62 -66.78 7.10 12.78 V
6840.6 -57.02 -13 -44.02 -82.14 -60.41 8.38 11.77 V
3487.3 -63.72 -13 -50.72 -79.48 -70.57 5.65 12.50 H
5230.95 -62.27 -13 -49.27 -82.09 -67.94 7.13 12.80 H
Middle 6974.6 -47.63 -13 -34.63 -73.08 -51.03 8.40 11.80 H
3487.3 -62.56 -13 -49.56 -78.36 -69.41 5.65 12.50 V
5230.95 -62.26 -13 -49.26 -82.24 -67.93 7.13 12.80 V
6974.6 -56.29 -13 -43.29 -81.81 -59.69 8.40 11.80 V
3554.3 -62.83 -13 -49.83 -79.16 -69.67 5.68 12.52 H
5331.45 -62.31 -13 -49.31 -82.45 -67.98 7.15 12.82 H
Highest 7108.6 -43.48 -13 -30.48 -69.31 -46.91 8.42 11.85 H
3554.3 -62.31 -13 -49.31 -78.67 -69.15 5.68 12.52 V
5331.45 -62.02 -13 -49.02 -82.35 -67.69 7.15 12.82 V
7108.6 -54.77 -13 -41.77 -81.11 -58.20 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 66 / 5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3420.5 -64.69 -13 -51.69 -79.86 -71.57 5.60 12.48 H

5130.75 -61.81 -13 -48.81 -81.90 -67.49 7.10 12.78 H

Lowest 6841 -55.59 -13 -42.59 -80.48 -58.98 8.38 11.77 H
3420.5 -63.82 -13 -50.82 -79.03 -70.70 5.60 12.48 \Y

5130.75 -61.27 -13 -48.27 -81.79 -66.95 7.10 12.78 V

6841 -56.26 -13 -43.26 -81.38 -59.65 8.38 11.77 V

3485.5 -64.27 -13 -51.27 -80.03 -71.12 5.65 12.50 H

5228.25 -62.53 -13 -49.53 -82.35 -68.20 7.13 12.80 H

Middle 6971 -49.00 -13 -36.00 -74.45 -52.40 8.40 11.80 H
3485.5 -63.06 -13 -50.06 -78.86 -69.91 5.65 12.50 V

5228.25 -62.23 -13 -49.23 -82.21 -67.90 7.13 12.80 V

6971 -53.54 -13 -40.54 -79.06 -56.94 8.40 11.80 V

3550.5 -62.63 -13 -49.63 -78.96 -69.47 5.68 12.52 H

5325.75 -62.59 -13 -49.59 -82.63 -68.26 7.15 12.82 H

Highest 7101 -45.13 -13 -32.13 -70.99 -48.56 8.42 11.85 H
3550.5 -61.42 -13 -48.42 -77.78 -68.26 5.68 12.52 V

5325.75 -62.26 -13 -49.26 -82.46 -67.93 7.15 12.82 V

7101 -54.94 -13 -41.94 -81.31 -58.37 8.42 11.85 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B23 of B32

TEL : +86-755-86379589
FAX: +86-755-86379595
FCC ID : 2ABZ2-EE133

Report Issued Date : Aug. 28, 2019

Report Version

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 66 / 10MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3421 -64.04 -13 -51.04 -79.21 -70.92 5.60 12.48 H

51315 -61.44 -13 -48.44 -81.53 -67.12 7.10 12.78 H

Lowest 6842 -54.04 -13 -41.04 -78.93 -57.43 8.38 11.77 H
3421 -63.50 -13 -50.50 -78.71 -70.38 5.60 12.48 \Y

51315 -61.48 -13 -48.48 -82 -67.16 7.10 12.78 V

6842 -56.48 -13 -43.48 -81.6 -59.87 8.38 11.77 V

3481 -64.63 -13 -51.63 -80.39 -71.48 5.65 12.50 H

5221.5 -62.01 -13 -49.01 -82.01 -67.68 7.13 12.80 H

Middle 6962 -49.13 -13 -36.13 -74.58 -52.53 8.40 11.80 H
3481 -64.27 -13 -51.27 -80.07 -71.12 5.65 12.50 V

5221.5 -62.28 -13 -49.28 -82.58 -67.95 7.13 12.80 V

6962 -54.75 -13 -41.75 -80.27 -58.15 8.40 11.80 V

3541 -64.58 -13 -51.58 -80.76 -71.42 5.68 12.52 H

5311.5 -62.13 -13 -49.13 -82.16 -67.80 7.15 12.82 H

Highest 7082 -44.53 -13 -31.53 -70.33 -47.96 8.42 11.85 H
3541 -63.42 -13 -50.42 -79.64 -70.26 5.68 12.52 V

5311.5 -62.49 -13 -49.49 -82.68 -68.16 7.15 12.82 V

7082 -54.15 -13 -41.15 -80.38 -57.58 8.42 11.85 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 66 / 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

34215 -63.75 -13 -50.75 -78.92 -70.63 5.60 12.48 H

5132.25 -61.75 -13 -48.75 -81.84 -67.43 7.10 12.78 H

Lowest 6843 -54.99 -13 -41.99 -79.88 -58.38 8.38 11.77 H
34215 -64.00 -13 -51.00 -79.21 -70.88 5.60 12.48 \Y

5132.25 -61.36 -13 -48.36 -81.88 -67.04 7.10 12.78 V

6843 -56.08 -13 -43.08 -81.2 -59.47 8.38 11.77 V

3476.5 -65.07 -13 -52.07 -80.83 -71.92 5.65 12.50 H

5214.75 -62.38 -13 -49.38 -82.37 -68.05 7.13 12.80 H

Middle 6953 -49.52 -13 -36.52 -74.89 -52.92 8.40 11.80 H
3476.5 -64.51 -13 -51.51 -80.31 -71.36 5.65 12.50 V

5214.75 -62.00 -13 -49.00 -82.29 -67.67 7.13 12.80 V

6953 -54.75 -13 -41.75 -80.21 -58.15 8.40 11.80 V

35315 -64.64 -13 -51.64 -80.83 -71.48 5.68 12.52 H

5297.25 -62.12 -13 -49.12 -82.06 -67.79 7.15 12.82 H

Highest 7063 -44.78 -13 -31.78 -70.54 -48.21 8.42 11.85 H
3531.5 -64.23 -13 -51.23 -80.46 -71.07 5.68 12.52 V

5297.25 -62.46 -13 -49.46 -82.52 -68.13 7.15 12.82 V

7063 -55.05 -13 -42.05 -81.16 -58.48 8.42 11.85 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 66 / 20MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3422 -63.61 -13 -50.61 -78.78 -70.49 5.60 12.48 H
5133 -61.76 -13 -48.76 -81.85 -67.44 7.10 12.78 H
Lowest 6844 -55.68 -13 -42.68 -80.57 -59.07 8.38 11.77 H
3422 -64.01 -13 -51.01 -79.22 -70.89 5.60 12.48 \Y
5133 -61.23 -13 -48.23 -81.75 -66.91 7.10 12.78 V
6844 -56.23 -13 -43.23 -81.35 -59.62 8.38 11.77 V
3472 -64.88 -13 -51.88 -80.50 -71.73 5.65 12.50 H
5208 -62.07 -13 -49.07 -82.06 -67.74 7.13 12.80 H
Middle 6944 -51.01 -13 -38.01 -76.38 -54.41 8.40 11.80 H
3472 -64.48 -13 -51.48 -80.13 -71.33 5.65 12.50 V
5208 -61.87 -13 -48.87 -82.16 -67.54 7.13 12.80 V
6944 -55.10 -13 -42.10 -80.56 -58.50 8.40 11.80 V
3522 -63.72 -13 -50.72 -79.77 -70.56 5.68 12.52 H
5283 -62.51 -13 -49.51 -82.35 -68.18 7.15 12.82 H
Highest 7044 -46.03 -13 -33.03 -71.77 -49.46 8.42 11.85 H
3522 -62.38 -13 -49.38 -78.46 -69.22 5.68 12.52 V
5283 -62.53 -13 -49.53 -82.46 -68.20 7.15 12.82 V
7044 -54.71 -13 -41.71 -80.71 -58.14 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

Bottom Antenna

LTE Band 66 / 1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.14 -64.37 -13 -51.37 -79.54 -71.25 5.60 12.48 H
5130.21 -61.54 -13 -48.54 -81.63 -67.22 7.10 12.78 H
6840.28 -53.88 -13 -40.88 -78.77 -57.27 8.38 11.77 H
Lowest 3420.14 -62.92 -13 -49.92 -78.13 -69.80 5.60 12.48 \Y
5130.21 -61.10 -13 -48.10 -81.62 -66.78 7.10 12.78 V
6840.28 -57.17 -13 -44.17 -82.29 -60.56 8.38 11.77 V
3488.74 -64.20 -13 -51.20 -79.96 -71.05 5.65 12.50 H
5233.11 -62.34 -13 -49.34 -82.16 -68.01 7.13 12.80 H
Middle 6977.48 -47.70 -13 -34.70 -73.24 -51.10 8.40 11.80 H
3488.74 -63.81 -13 -50.81 -79.61 -70.66 5.65 12.50 V
5233.11 -62.13 -13 -49.13 -82.11 -67.80 7.13 12.80 V
6977.48 -56.03 -13 -43.03 -81.61 -59.43 8.40 11.80 V
3557.34 -63.68 -13 -50.68 -80.01 -70.52 5.68 12.52 H
5336.01 -62.35 -13 -49.35 -82.49 -68.02 7.15 12.82 H
Highest 7114.68 -44.39 -13 -31.39 -70.27 -47.82 8.42 11.85 H
3557.34 -63.70 -13 -50.70 -80.06 -70.54 5.68 12.52 V
5336.01 -62.14 -13 -49.14 -82.47 -67.81 7.15 12.82 \Y
7114.68 -54.25 -13 -41.25 -80.73 -57.68 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 66 / 3MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.3 -63.84 -13 -50.84 -79.01 -70.72 5.60 12.48 H
5130.45 -61.31 -13 -48.31 -81.40 -66.99 7.10 12.78 H
Lowest 6840.6 -54.08 -13 -41.08 -78.97 -57.47 8.38 11.77 H
3420.3 -62.74 -13 -49.74 -77.95 -69.62 5.60 12.48 \Y
5130.45 -61.12 -13 -48.12 -81.64 -66.80 7.10 12.78 V
6840.6 -57.34 -13 -44.34 -82.46 -60.73 8.38 11.77 V
3487.3 -64.22 -13 -51.22 -79.98 -71.07 5.65 12.50 H
5230.95 -62.46 -13 -49.46 -82.28 -68.13 7.13 12.80 H
Middle 6974.6 -47.76 -13 -34.76 -73.21 -51.16 8.40 11.80 H
3487.3 -63.66 -13 -50.66 -79.46 -70.51 5.65 12.50 V
5230.95 -61.90 -13 -48.90 -81.88 -67.57 7.13 12.80 V
6974.6 -55.48 -13 -42.48 -81 -58.88 8.40 11.80 V
3554.3 -63.44 -13 -50.44 -79.77 -70.28 5.68 12.52 H
5331.45 -62.37 -13 -49.37 -82.51 -68.04 7.15 12.82 H
Highest 7108.6 -44.67 -13 -31.67 -70.50 -48.10 8.42 11.85 H
3554.3 -64.12 -13 -51.12 -80.48 -70.96 5.68 12.52 V
5331.45 -61.88 -13 -48.88 -82.21 -67.55 7.15 12.82 V
7108.6 -54.81 -13 -41.81 -81.15 -58.24 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 66 / 5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3420.5 -64.15 -13 -51.15 -79.32 -71.03 5.60 12.48 H

5130.75 -61.64 -13 -48.64 -81.73 -67.32 7.10 12.78 H

Lowest 6841 -54.35 -13 -41.35 -79.24 -57.74 8.38 11.77 H
3420.5 -63.12 -13 -50.12 -78.33 -70.00 5.60 12.48 \Y

5130.75 -60.99 -13 -47.99 -81.51 -66.67 7.10 12.78 V

6841 -57.24 -13 -44.24 -82.36 -60.63 8.38 11.77 V

3485.5 -64.39 -13 -51.39 -80.15 -71.24 5.65 12.50 H

5228.25 -62.36 -13 -49.36 -82.18 -68.03 7.13 12.80 H

Middle 6971 -47.92 -13 -34.92 -73.37 -51.32 8.40 11.80 H
3485.5 -63.47 -13 -50.47 -79.27 -70.32 5.65 12.50 V

5228.25 -62.20 -13 -49.20 -82.18 -67.87 7.13 12.80 V

6971 -55.82 -13 -42.82 -81.34 -59.22 8.40 11.80 V

3550.5 -63.83 -13 -50.83 -80.16 -70.67 5.68 12.52 H

5325.75 -62.19 -13 -49.19 -82.23 -67.86 7.15 12.82 H

Highest 7101 -44.78 -13 -31.78 -70.64 -48.21 8.42 11.85 H
3550.5 -64.11 -13 -51.11 -80.47 -70.95 5.68 12.52 V

5325.75 -62.34 -13 -49.34 -82.54 -68.01 7.15 12.82 V

7101 -54.88 -13 -41.88 -81.25 -58.31 8.42 11.85 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 66 / 10MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3421 -63.83 -13 -50.83 -79.00 -70.71 5.60 12.48 H

51315 -61.67 -13 -48.67 -81.76 -67.35 7.10 12.78 H

Lowest 6842 -53.79 -13 -40.79 -78.68 -57.18 8.38 11.77 H
3421 -61.76 -13 -48.76 -76.97 -68.64 5.60 12.48 \Y

51315 -61.04 -13 -48.04 -81.56 -66.72 7.10 12.78 V

6842 -57.12 -13 -44.12 -82.24 -60.51 8.38 11.77 V

3481 -64.62 -13 -51.62 -80.38 -71.47 5.65 12.50 H

5221.5 -62.28 -13 -49.28 -82.28 -67.95 7.13 12.80 H

Middle 6962 -48.44 -13 -35.44 -73.89 -51.84 8.40 11.80 H
3481 -63.31 -13 -50.31 -79.11 -70.16 5.65 12.50 V

5221.5 -62.23 -13 -49.23 -82.53 -67.90 7.13 12.80 V

6962 -56.37 -13 -43.37 -81.89 -59.77 8.40 11.80 V

3541 -64.19 -13 -51.19 -80.37 -71.03 5.68 12.52 H

5311.5 -62.57 -13 -49.57 -82.60 -68.24 7.15 12.82 H

Highest 7082 -45.19 -13 -32.19 -70.99 -48.62 8.42 11.85 H
3541 -64.02 -13 -51.02 -80.24 -70.86 5.68 12.52 V

5311.5 -62.35 -13 -49.35 -82.54 -68.02 7.15 12.82 V

7082 -54.83 -13 -41.83 -81.06 -58.26 8.42 11.85 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 66 / 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

34215 -63.39 -13 -50.39 -78.56 -70.27 5.60 12.48 H

5132.25 -61.69 -13 -48.69 -81.78 -67.37 7.10 12.78 H

Lowest 6843 -52.49 -13 -39.49 -77.38 -55.88 8.38 11.77 H
34215 -61.46 -13 -48.46 -76.67 -68.34 5.60 12.48 \Y

5132.25 -61.26 -13 -48.26 -81.78 -66.94 7.10 12.78 V

6843 -56.98 -13 -43.98 -82.1 -60.37 8.38 11.77 V

3476.5 -64.07 -13 -51.07 -79.83 -70.92 5.65 12.50 H

5214.75 -61.94 -13 -48.94 -81.93 -67.61 7.13 12.80 H

Middle 6953 -47.90 -13 -34.90 -73.27 -51.30 8.40 11.80 H
3476.5 -62.74 -13 -49.74 -78.54 -69.59 5.65 12.50 V

5214.75 -61.84 -13 -48.84 -82.13 -67.51 7.13 12.80 V

6953 -56.30 -13 -43.30 -81.76 -59.70 8.40 11.80 V

3531.5 -64.17 -13 -51.17 -80.36 -71.01 5.68 12.52 H

5297.25 -62.45 -13 -49.45 -82.39 -68.12 7.15 12.82 H

Highest 7063 -44.57 -13 -31.57 -70.33 -48.00 8.42 11.85 H
3531.5 -63.12 -13 -50.12 -79.35 -69.96 5.68 12.52 V

5297.25 -62.24 -13 -49.24 -82.3 -67.91 7.15 12.82 V

7063 -55.02 -13 -42.02 -81.13 -58.45 8.42 11.85 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG970213C

LTE Band 66 / 20MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3422 -63.23 -13 -50.23 -78.40 -70.11 5.60 12.48 H
5133 -61.64 -13 -48.64 -81.73 -67.32 7.10 12.78 H
Lowest 6844 -52.51 -13 -39.51 -77.40 -55.90 8.38 11.77 H
3422 -61.63 -13 -48.63 -76.84 -68.51 5.60 12.48 \Y
5133 -61.18 -13 -48.18 -81.7 -66.86 7.10 12.78 V
6844 -57.02 -13 -44.02 -82.14 -60.41 8.38 11.77 V
3472 -63.98 -13 -50.98 -79.60 -70.83 5.65 12.50 H
5208 -62.20 -13 -49.20 -82.19 -67.87 7.13 12.80 H
Middle 6944 -49.03 -13 -36.03 -74.40 -52.43 8.40 11.80 H
3472 -62.88 -13 -49.88 -78.53 -69.73 5.65 12.50 V
5208 -61.80 -13 -48.80 -82.09 -67.47 7.13 12.80 V
6944 -56.18 -13 -43.18 -81.64 -59.58 8.40 11.80 V
3522 -62.77 -13 -49.77 -78.82 -69.61 5.68 12.52 H
5283 -62.34 -13 -49.34 -82.18 -68.01 7.15 12.82 H
Highest 7044 -45.25 -13 -32.25 -70.99 -48.68 8.42 11.85 H
3522 -62.57 -13 -49.57 -78.65 -69.41 5.68 12.52 V
5283 -62.39 -13 -49.39 -82.32 -68.06 7.15 12.82 V
7044 -55.06 -13 -42.06 -81.06 -58.49 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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